www.ersatzteil-service.de

www.ersatzteilplan.de

Steering, Gear Change and Electrical Controls

ITEM PART NO. DESCRIPTION orTY ITEM PART NO. DESCRIPTION orY ‘ ITEM PART NO. DESCRIPTION ory
1 4972 Decal LWA100 1 39 8919 Console Assembly 1 71 4930 Steering Arm 1
2 9084 Decal Powered By Briggs & Stratton 1 40 6523 Ign. Washer 1 78 8073 Wiring Loom 1
3 8583 To Drive Manual 1 41 2065 Ign. Locknut 1 79 7631 Earth Cable 1
4 8582 To Start Manual 1 42 5600 Bezel 1 80 8234 Battery Connection Negative 1
5 3960 Fuel Tank 1 43 9458 Battery Location Plate 1 81 RCL 472000/00 Terminal Cover Black 1
6 3963 Cap 1 44 1663 “E” Clip Lam 1500-75 2 82 2351 Eng. Spacer 4
7 3940 Snapper Hoseclip No 6 4 45 9380 Ransomes Badge 1 83 1331 Washer ” Dia. T3L 7
8 9371 Steering Column 1 46 9379 Steering Wheel Cap 1 84 1948 Setscrew %” UNF x 1/4” 6
9 3859 Pipe Fuel Supply (Length as required) 1 47 1982 %s” UNF x %47 Setscrew 2 85 2015 %" UNF x 17 Setscrew 2
10 7331 Fuel Cock 1 48 083-0802 M8 Spring Washer 2 86 1318 %" UNF x 2 Bolt 4
11 2296 Axle Beam 1 49 3613 Washer %" Dia. 2 87 1273 Nut %s” UNF Nyloc 18
12 5479 Spacer Stub Axle 2 50 4124 %7 x 17 Washer 1 88 2048 Washer %s” Shakeproof 2
13 3355 Flanged Bush Delryn 500 Axle BM 4 51 9378 Steering Wheel 1 89 1969 %s” UNF Locknut 3
14 1098 Woodruff Key 1 52 9426 Gaiter 1 90 2031 Setscrew %s” UNF x 1 3
15 2847 Washer Jockey Pulley 2 53 3539 Bush Steering Column 3 91 1156 Setscrew %” UNF x %~ 23
16 1267 %” UNF x 2/4” Bolt 1 54 7763 Knob 1 92 1053 Nut 2BA Nyloc 2
17 8228 Lever Cranked (Gear Change 6 Speed) 1 55 RCL794000-00 Cable Tie As req. 93 1270 Nut 4" UNF Nyloc 1
18 1324 Nut %¥” UNF Nyloc 14 56 MX1286  Cable Tie As req. 94 7764 8-32 UNC x %” Taptite Screw 1
19 1323 Washer %” Dia. (T3L) 26 57 7348 Throttle Cable 1 95 7765 8-32 Nut 1
20 6487 Ball Joint RH 3 58 1975 %" x 1”7 x 16g Washer 2 96 3712 Washer, Shim 20g As req.
21 3792 #” UNF Locknut 3 59 9476 %" UNF Stud Gear Change Rod 1 97 3713 ‘Wheel Washer Thick As req.
22 6775 Steering Rod 1 60 8280 Lifting Lever 1 98 014-1301 4”7 x1” Washer x 17g 2
23 8296 Chassis (S1300) 1 61 6083 Handgrip 1 99 8998 Stub Axle LH 1
24 9373 Gear Lever Assembly 1 62 7715 Lifting Arm 2 100 9004 Convoluted Tubing As req.
25 3541 Bush Medium Nylon 4” x %#” 2 63 9363 Ctr. Body Assembly 1 111 * 1 Amp In-Line Fuse 1
26 9376 Pivot Bracket 2 64 8215 Mounting Frame 1 112 * 10 Amp In-Line Fuse 1
21 4086 “R” Clip Small 1 65 8285 Lifting Shaft 1
28 6776 #” UNF Locknut LH 1 66 7851 Rectangular Sleeve 1
29 6515 Ball Joint LH (identified by groove) 1 67 3146 Spacer 4
30 2276 Steering Gear 1 68 2246 Tow Hitch 1
31 1699 Steering Foot 1 69 2649 Knob 4”7 1
32 2589 “E” Clip (AM 1500-75) 6 70 9372 Gear Lever 1
33 1104 Woodruff Key %" x %” 2 71 9489 Seat Switch (Spares only) Supplied with seats 1
34 3403 Steering Quadrant 1 72 1734 2BA x A" Screw 1
35 1423 Grease Nipple 1 73 1530 Solenoid 1
36 3401 Bridge Steering Quadrant 1 74 9297 Terminal Cover - Red 1
37 2703 Switch Ignition 1 75 8233 Battery Connection Positive 1
38 7496 Int. Teeth Sp. Washer 1 76 7760 %" UNF x 4” Bolt 1

—

H E

B EST

O F

B RITTISH

Page 8

ENGINEEIRTINSG

Ihr Ersatzteilspezialist im Internet





